White Fork Lift Simplex Low Free Uprights Parts Catalog

Full download: http://manual place.com/download/white-fork-lift-simplex-low-free-uprights-parts-catal og/

; PARTS CATALOG

R-2228

DUPLEX HIGH FREE LIFT UPRIGHT
SIMPLEX LOW FREE LIFT UPRIGHT

SIMPLE UPRIGHT

I-BEAM UPRIGHT

FOR ALL WHITE FORK LIFT TRUCKS
2000 TO 8000 LB. CAPACITY

TABLE OF CONTENTS FOR UPRIGHTS

Common Parts for 2000# to 3000# Uprights...eveeeeeeeeeoeseonensns
Common Parts for 3000# to 6000# Uprights...eeeeeeeeosnoensns e
Common Parts for 6000# to 8000# Uprights...... Ceeteecieataneaanoe
Carriages for UprightsS.cesesiseeseeeeseessssoscsonnecennannns ceee

Lift Cylinders for Duplex 2000# to 6000# UprightS...e.vveeeeeeens

......Pages 6-7
...Pages 8-9-10 [
eeeea...Page 12

Lift Cylinders for Simplex and Simple 2000# to 6000# Uprights............ Page 14
Lift Cylinders for Duplex 6000# to 8000# UprightS.eeeeeseeseeoesesss «....Page 16
Lift Cylinders for Simplex 6000# to 8000# Uprights...eveeeeeeeeereseenens Page 18
Duplex Upright Chart for 2000# to 3000# Upright.......eeeevee.. tesesecnas Page 20
Duplex Upright Chart for 3000# to 5000# UprightsS.....eeeeeveonseesess ....Page 21
Duplex Upright Chart for 5500# to 6000# Uprights............ cesseassees.Page 22
Simplex Upright Chart for 2000# to 3000# Uprights...... ceesecsesssesssssPage 23
Simplex Upright Chart for 3000# to 5000# Uprights........ cetersssadeeee.oPage 24
Simplex Upright Chart for 5500# to 6000# UprightsS...eeeeeeesoecnssoonenss Page 25
Simple Upright Chart for 2000# to 6000# Uprights......... Ceeeceatenraaaes Page 26
Duplex Upright Chart for 6000# to 8000# Uprights....ceveeeerereneennnnss .Page 27
Simplex Upright Chart for 6000# to 8000# UprightsS....veeeeereeenennss ....Page 28

Qe MOTOR HOPKINS, MINNESOTA 55343

White Materials Handling Company

A SUBSIDIARY OF WHITE MOTOR CORPORATION

Printed in U.S.A, 11-73

Thisisthe cut pages sample. Download all 28 page(s) at: M anualPlace.com

Price $1.00



http://manualplace.com/product/white-fork-lift-simplex-low-free-uprights-parts-catalog/

White Fork Lift Simplex Low Free Uprights Parts Catalog
Full download: http://manual place.com/download/white-fork-lift-simplex-low-free-uprights-parts-catal og/

Ref., No| Part No. Part No. Part No. DESCRIPTION o. Pcs
UPRIGHT FOR 4-3/8'"-""I'"" BEAM UPRIGHTS FOR 2000# to 3000#
Group I - For MSB, MA, WC, and MY20-30
Duplex Simplex Simple
N E T N L L C T E PP R *Rail-outer, see chart, p. 20, 23, 26,........ 1
2 Jemmmmmme |eemmeeea None *Rail-inner, see chart, p. 20, 23.c.ccveeenvss 1
3 35A14246 35A14246 |e====e=- Pin-rail roller (welded to rail).....ceceeeee 8
4 |50A1296 50A1296 |------a- Bolt-stop, 12 pt., 3/4"-10 x 1-1/4"......c0ea | 2
5 135B3709 3583709 35B3709 Cap-bearing, MSB....vcvseceercccoaresnscnsoes 2
5 35B5054 35B5054 35B5054 Cap-bearing, MA and WC....cevesesevonovonnnns 2
6 |35A6790 3546790 3546790 Screw-cap, MSB, 1/2"-13 x 2-1/2",....c.cvvee| &
6 |35A6366 35A6366 35A6366 Screw-cap, MA & WC, 5/8"-11 x 2-3/4".........]| &
50A4629 50A4629 50A4629 Fitting-1/8" straight, MSB, MA & WC,.......0. | 2
7 35A4046 35A4046 35A4046 Bushing-bearing cap, MSB..vssssovecososscsons 2
7 35A5727 35A5727 35A5727 Bushing-bearing cap, MA & WC,....c00vennnnens 2
8 120-6001377 |20-6001377 |20-6001377 Pin-pivot, 1-1/2" dia., MY..e.vvuevasosoanass 2
9 [135A588 35A588 35A588 Bushing-pin, upright pivot, MY......ccveveuee 2
50A3655 50A3655 50A3655 Bolt-hex, 5/16"-18 x 3/4", MY..vvuvuureencres 2
50A4640 50A4640 50A4640 Fitting-grease, 1/8"-900, MY.....vvvereonsens 2
------------------------ *Cylinder-1ift, see chart, p. 20, 23, 26...... 1
5043683 50A3683 50A3683 Bolt-cylinder, 1/2"-13 x 2" ... civiiveransnea] 1
20-6000472 [20-6000561 |20-6004136 Head-cylinder...eeeeeooeescsesccconncsns ceeee 1
50A1474 50A1474 50A1474 Bolt-head, 12 pt., 7/16"-14 x 1", .....cvuuuen 2
{35A12652 35A12652 35A12652 Guide-head, 15/32" x 2" x 2-15/16"...........| 2
1 50A3682 50A3682 5043682 Bolt-hex, 1/2"-13 x 1-3/4" . ... iciiirerraneesa| &
{50A4212 50A4212 5044212 Washer-plain, 17/32" x 1-1/16"........ R -t
35A14048  jmmmmm==m ] mmm—aaaa Sheave-chain, on cyl. head, 3-17/64".........| 2
[mmcccaa- 20-3002584 | 20-3002584 Sheave-chain, on cyl. head, 4-13/16",........ 2
{35A14046 35A14046 35A14046 Bearing-sheave, 2-3/16" dla. x 1-1/4"........1 2
:120-3002962 |20-3002962 | 20-3002962 Plate-sheave retainer, 2-3/4".....ceeveernn o2
: 50A6064 50A6064 50A6064 Pin-roll (heavy), 3/16" X L/2" i ieiineeae] 2
i 50A4875 50A4875 5044875 Screw-ctrsunk, hd., 1/2"-13 x 3/4".........0.] 2
120-3001116 j===cmomm | e Sheave-chain, lower, 3-9/64".....cccivevnvens| 2
:36A14113 fmmemmmmmm mmmemeee Pin-sheave, lower, R.H. .iieienvccenssnnncnce 1
{36A14110  |==m=mmmm ) mmmemeee Pin-sheave, lower, L.H. ....vveeenannnns eeeea] 1
[ 50A3662  |-=-mmmmee | emeemea- Bolt-hex, 3/8"-16 x 1/2"................. eeel 2
! 35A14049  |=memmemme ] mmmaemee Sheave-chain, upper, 4-27/32".....ccvevvraves]| 2
35412643  [m=mmmmmm emmmaee- Pin-sheave, upper, 1" dia. x 2-1/2"..........| 2
£ 20-3001002 |-==-==== | ====---- Bearing-sheave, lower and upper, 2 1/4"......| &
'250A3656 ---------------- Bolt-hex, 5/16"‘18x1"...o-oooooo-oo-oooo-oo 2
' 35A14244 35A14244 | m=m-em-- Roller-mast channels, 3-1/4"......... ceresees] &
. 20-3003423 {20-3003423 | ==------ Shim-roller, 1-3/4" x .010 thick......... veees| AR,
1 20-3003424 120-3003424 | =m==m=-- Shim-roller, 1-3/4" x ,015 thick.,...e.......| A.R,
! 35A14245 35A14245 | ==mmm—-- Shim-roller, 1-3/4" x ,030 thick....eve.0v...] AR,
i 35A12674  jewmeemme | ceeeane- Latch-4-5/8" long....... tetereereassesacenns 1
1 35412639  |-----=-= | emeeean- Pin-latch, 1/2" x 3~ 1/4".... ....... cerenanes 1
[ 35A12640  |=--m---m | mmmmee- Washer-latch 1" 0De vevvennccnnnne ceeeeeeed] 2
{ 50A3656  l---meemm f—ememean Bolt-hex, 5/16"-18 B A ceeses] 1
' 35A12658 | ==m===-= ) mmmeeeeo Cap-plunger, hex, head, 5/8" 0.D. ....co0veee| 1
1 20-3003277 |==-===== | ccommee- Plunger-latch,...cvven.. cesesceccnssecsesanan 1
!20-3003278 |-=---=== | ===ma-e- Spring-plunger, 1-3/4" long........ !
i 206001553 |--==-=~= | --=----- Dog-plunger, on outer rail.......ccocveveen. . 1
' 50A1896 | =-----== | mmmemee- Bolt-hex, 7/16"-14 x 4" . iviinvennns ceeeeens 2
{ 50A3733  [---m-mm== | mmmmmme Nut-hex, 7/16"-14...cictierernasoconssonsaass 2
------------------------ *Chain-1ift, see chart, p. 20, 23, 26....0000e 2
35A14430 | emmmmmem | mmmemeen Anchor-3/4"-16 L.H, x 6=-1/2" . .. ieiiriennnees 2
-------- 20-3001648 | 20-3001648 Anchor-3/4"-16 x 8-1/2". . . iieeeeronrenceanns 2
5045962  |=mmmm--= ] cmcacaao Nut-hex, jam, 3/4"-16 L.H. c.v.ivevenansoneeas 2
-------- 50A4874 50A4874 Nut-hex, 3/4"=16.. i cciiiierennrecncenncnened &
20-3001117 | 20-3001117 | 20-3001117 Link-conn., lift chain to anchor..... ceecens . 4
35A12770 | mmemmmmm | mmmemeem Adjuster-chain....veeeecsocercorssonssoscnsens 2
50A5005 50A5005 50A5005 Nut-jam, 3/4"-16....ccviievrneonssenens N
________ None None *Rod-anchor, see chart on page 20...0vereveeess 2
20-6005412 | 20-6005412 | 20-6005412 Pin-tilt cyl., 1" x 3-1/4"..... ceceretensanes 2 (”
*NOTE: Order parts by MFH and OAHL,

Thisisthe cut pages sample. Download all 28 page(s) at:

M anual Place.com



http://manualplace.com/product/white-fork-lift-simplex-low-free-uprights-parts-catalog/

